For Serial Nos.
370,000 & Higher

RZXP

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maxirnum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require frained mechanic
service, contact your authorized Exmark equipment dealer or distributor, If you need to order replacement paris from your dealer, always give the
model number and serial number of your mower as well as the part number, description and guantity of the part needed.

The Seriaf No. plate is lo2ated on the right side of the console. For ease of ordering and reference, we suggest that you record the information

requested in the following identification table.

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below

Model No.

Serial No.

Engine Model No. and Spec. No. (Code)

Engine Serial No. (E/Ne)

Date Purchased

Part No. 103-2984 Rev. B


johnssj
Rectangle

johnssj
Rectangle



EFFECTIVE DATE: September 1, 1995
Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts fo the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works
1.

EXMARK PARTS PLUS® PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor

bills dealer for part and freight charges where applicable. E x M A H K P A R T s P I.. “ s@

if distributor does not have the pari(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by _
~3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it amives in accordance
~ to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the fre:ght and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available enly through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central ime. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed fransaxies, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Pius Program



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
60" DECK GrrOUD....ueiiieiecceie s e e e e e ee e 3-4
72" Deck Group........ e rereeeeeereererereeateranerara et e 5-6
(D= To=t €1 o TN o J OO 21-22
Electrical Diagram 27 HP Diahatsu Diesel .........ccccuee....... 25
Electrical Group 27 HP Diahatsu Diesel............cocuu..... 23-24
Electrical Logic Schematic 27 HP Diahatsu Diesel............ 27
Electrical Diagram 31 HP Diahatsu Gas...........ccccccvvenmneee. 29
Electrical Group 31 HP Diahatsu Gas..........ccceeeen.... 27-28
Electrical Logic Schematic 31 HP Diahatsu Gas............... 30
Engine Cooling Group .......cccceiivviiiiciec i e 17-18
Enging Deck Group.......oceeveeiiiciimrecvceineree s 13-14
Front Frame Group ... v 7-8
FUBI GIOUP .ot e v e e e s r e 10-11
Hydraulic Group .......ooveeeeeveeeeeeeereseseneens SPTURTRRY 19-20
Main Frame Group ..o e e 9
‘Motion Control LeVers ..........covvciniceeceeeecceeeeee e 31
Park Brake Group .........cccocuu..... ererereanseatrereeaeeeereeranerrnrnns 12
Upper Frame Group ........eeecceeeemreeemnnseeereeeseeeeeeeeeeeeeens 15-16


johnssj
Rectangle


johnssj
Rectangle



60” DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd No. | Part No. Description Reqg'd.
1 1103-1423-01Deck wlidmt, 60 ...cccvvvvvvrireeeen 1 41 |1-633127 Belt, blade drive 60" deck...... 1
103-1589 Deck widmt, 60 w/decals ...... 1 42 | 1-633447 ChaiN . 4
2+ [ 103-2477 Bearing, ball..cvvcrrrrrineceee 8 43 |103-1898  Screw, 7/16-14 x 1-5/8sp.....8
3 |3256-24 Washer, 3/8 SAE ................. 3 44 |1-513435  Washer, 1/2 disc spring ........ 4
4 11-513208 Washer, disc Spring ............ 1 45 13217-11 Nut, 5/8-11 heX.ovvoei 2
5 11-303334 Washer, 5/16 disc spring...... 1 46 [322-6 Screw, 5/16-18 x 1 1/4 .......... 1
6 [32128-20 Nut, 5/16-18 whizlock ........... 6 47 1103-2544  Asm, jackshaft hsg wibrgs ... 1
7 | 1-602913-01Baffle widmt, discharge......... 1 48 |103-1355-01 Strut widmt, decK........coceee. 2
8 [322-2 Screw, 5/16-18 x 5/8.......c..... 3 49 [1-323532 Housing, bearing.........cooveren- 3
9k [1-603299 Roller, antiscalp ..occvvveevieeenne 6 50 |1-633028  Spherical rod end .....ovveeveee.e 2
10 |3290-357 Nut, 3/8-16 whizlock ............. 8 51 |327-28 Screw, 5/8-11x51/2 ......... 2
11 |1-373034 Washer, pivot.......occoevieveennee B 52 13253-8 Lockwasher, 5/8 reg.spring...2
12 |1-603602 Bushing, roller.....cccoccereeieeees 6 53 |302-19 Zerk, 1/4-28 straight.............. 4
13 198-5975 Washer, 3/8 disc spring....... 13 54 |1-6321589-01 Pin widmt, deck strut _........... 2
14 |98-5961 Screw, 3/8-16 x4 gr 8........... 5 55 [3219-6 Nut, 5/8-18 heX....cccvrrnenenne 3
15 |103-1469-01Chute, discharge 60" ............ 1 56 |325-4 Screw, 1/2-13 x1 s 4
16 |322-5 Screw, 5/16-18 X 1 .o 4 57 |103-1522-01 Weight Barwldmt............... 1
17 |3296-29 Nut, 5/16-18 nylog....vveeeeeeee 4 58 |323-7 Screw, 3/8-16x 1 1/4.......... 20
18 |1-633084-01 Shield, beli 60° (RH) ............. 1 59 |103-1515-01 WeightBar......ccoccovvrreeevannnns 1
103-1470-01 Shield, belt 60" (LH) ............. 1 60 |103-2530 Blade, notched.........cccoevmrenens 3
19 [1-323385 Knob, bslt shield ................... 6 103-2510  Blade, low Jift.....ccccvvrececis 3
20 |1-322110 Belt guide widmt ................... 1 +1103-0301 Blade, mulching ... 3
21 1103-2534 Spacer, bearing ........ceeevveenne. 4 103-1580 Blade, 50lid ..oeoovevr i, 3
22 [323-11 Screw, 3/8-16 x 2 1/4............ 2 61 [103-0865 Washer, disc spring...........c... 3
23 [1-303537 Stud, belt shield .......cccene 2 62 [32120-8 Snap RING..ocvciveveecieienenenens 4
24 13256-3 ~ Washer 5/16 std flat............. 6 | -] 63+ [103-1330 Guard, bearing top......cccuernne 3
25 |1-323417 Washer, rubber........cccee. 2 64 3236 Screw, 3/8-16 X1 cvvvveennne 2
26 1103-3330  Spring, extension......ccceeveue. 1 65 {103-1356  Strutwldmt S/A ... 2
27 |1-632119-01 Arm widmt, deck idler ........... 1 66 {103-0280 Housing, Jackshaft ............... 1
28 [1-513034 Bearing, PiVOt....ovveverceeeenn 2 67+ [103-0924  Sheave, Jackshaft Triple....... 1
29 11-634244 Arm widmt/brg sub-assy....... 1 68+ [103-0926  Jackshaft ..covrneinenciiiis 1
30 {1-603044 Bushing, idler pivot............... 1 69 [103-0922  Jackshaft ASSY....ccoiieiiinis 1
31 |302-40 Zerk, 1/4-20 80°. ....covieveieeenne 1 70v [103-1688  Complete Deck ASSY..........e.. 1
32 |3256-4 Washer, 3/8 std flat............. 4 71 [103-2082 Key, 1/4x3/16x3/M4..............3
33 [32956-39 Nut, 3/8-16 nyloc.................. 19 72 {3217-46 Nut,HH 3/4-16 heavy............. 3
34 [323-13 Screw,3/8-16 x 2 3/4 flange .. 1 73 |[103-2802  Washer, disc spring 3/4 ........ 3
35 |1-633109 Idler pulley 6.00 diaflat......... 2 74+ [103-2794  Sheave, blade drive............... 3
36 [3234-11 Balt, 3/8-16 x 1 flange........... 1 754¢ |103-2785  Spindle . 3
37 [1-633456 Bushing, ldler.......ecceinnins 2 76 |103-2547  Cutter housing asm...............3
38 |103-2535 Spacer, guard bottom ........... 4 771 {103-3200  Cutter housing complete ....... 3
39 |32128-37 Nut, 7/16-14 whizlock .......... 16 78 1103-0862  Screw, 5/8-18x23/4 .........3
40 11-603805 Idier pulley 5.06 Q.D. V....... 1 79 |103-3445-01 Guard,Jackshait Belt ............. 1

Exmark red touch up spray paint - P/N 1-850337

+ Apply Mobil HTS grease (or a food-grade antisieze) between the jackshaft and bearings, jackshaft and sheaves, spmdles
and bearings, spindies and sheaves, and under top bearing guard. DO NOT use a copper or nickel based antisieze.

Complete deck assembly does not include iterns 39, 42, & 43, but does include 2 belts (item 69, p. 13).
Kit 103-3168 includes antiscalp roller, bushing, and mounting hardware.

Requires installation of Micro-Mulch accessory for proper mulching. Muleh kit P/N MK604.

Complete cutter housings also include ltems 61 & 78.

m 4+t


johnssj
Rectangle


johnssj
Rectangle



60” DECK GROUP

INSTALL ON
LEFT JACKSHAFT
SCREWS .

B~ 72 Torqueto

/ Py 1014 TS

S
/@—-63

59 39

]
Q;\ Torque to
78 115120 fbs


johnssj
Rectangle


johnssj
Rectangle



72" DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. | Part No. Description Reg'd.
1 [103-3032-01 Deck widmt, 72................. 1 39 |132128-37  Nut, 7/16-14 whizlock........... 16
103-1591 Deck widmt, 72 w/decals ....1 40 11-603805 Idlerpulley 5.06 O.D.V........ 1
2+ |103-2477 Bearing, ball ..o 8 41 |1-643052  Belt, blade drive 72" deck ... 1
3 |3256-24 Washer, 3/8 S8AE ................ 3 42 11-633447  Chain..ccccoo e, 4
4 11-513208 Washer, disc Spring ........... 1 43 1103-1898 Screw, 7/16-14 x 1-5/8 sp..... 8
5 [1-303334 Washer, 5/16 disc spring....1 44 |323-6 Screw, 3/8-18 X 1.voieevieeirecs 2
8 |32128-20  Nut, 5/16-18 whizlock ......... 9 45 [3217-11 Nut, 5/8-11 heX weeeeceiiiiennnn, 2
7 | 1-802913-01 Baffle widmt, discharge....... 1 46 }1-323532 Housing, bearing ...........cveue 3
B |322-2 Screw, 5/16-18 x 5/8........... 6 4701 |103-3208  Cutter housing complete ...... 3
9% {1-603299  Roller, antiscalp .................. 6 48 |103-0100-01 Strut widmt, deck ................. 2
10 |3290-357  Nut, 3/8-16 whizlock ........... 8 49 |(323-7 Screw, 3/8-16 x 1 1/4.......... 20
11 [1-373034  Washer, pivot..................... 8 50 |1-633029 Spherical rod end ................ 2
12 |1-803602  Bushing, roller......c.cco.e... 6 51 |327-28 Screw, 5/8-11 x5 1/2............ 2
13 |98-5975 Washer, 3/8 disc spring.... 13 52 |3253-8 Lockwasher, 5/8 reg.spring.. 2
14 |98-5961 Screw, 3/8-16 x4 gr8..... 6 53 1302-19 Zerk, 1/4-28 straight ............. 4
15 |1-642071-01 Chute, discharge 72" .......... 1 54 [1-632198-01 Pin widmt, deck strut............ 2
16 [322-5 Screw, 5/16-18 x1............. 5 55 |3219-6 Nut, 5/8-18 heX...ccoceevrrevrnienee 3
17 13296-29 Nut, 5/16-18 nylock............. 4 56v [103-1590 Complete Deck Assy........... 1
18 [1-643076-01 Shield, belt 72" (RH) ........... 1 57 |103-0929  Jackshaft AsSy .......cceeivnnnne 1
1-843075-01 Shield, belt 72° (LH) ........... 1 58 ]103-2531  Blade, notched.....c.cooeeeneen, 3
19 j1-323385  Knob, belt shield ................. 6 103-2511  Blade, low [ift .....ccccoevcneinnnns 3
20 |1-322110  Belt guide widmt ................. 1 + [103-2521  Blade, mulching.......ccovevveie 3
21 |103-2534  Spacer, bearing ......c..cecee. 4 103-1581  Blade, solid ...coovreriennnnies 3
22 1323-11 Screw, 3/8-16 x2 1/4.......... 2 59+ [103-0926 Jackshaft ......ccccoverrriiienni 1
23 |1-303537 Stud, belt shield .................. 2 60 (103-0865 Washer, disc spring ............. 3
24 |3256-3 Washer 5/16 sid flat............ 4 61+ |103-1330  Guard, bearing top ............... 3
25 |1-323417  Washer, rubber.........c.c.e.... 2 62 [32120-8 Snap RiNG....cccoooiimneneeenne. 4
28 |103-3330  Spring, extension................ 1 63+ |103-0924  Sheave, Jackshait Triple...... 1
27 11-632119-01 Arm widmt, deck idler.........1 64 {103-0280 Housing, Jackshaft .............. 1
28 |1-513034  Bearing, pivot.......ccveeeeenne 2 65 |(103-0840 Strutwldmt S/IA ... 2
29 11-634244  Arm widmt/brg sub-assy.....1 66 [103-2544  Asm, jackshaft hsg w/ brgs.. 1
30 (1-603044  Bushing, idler pivot.............. 1 67 [103-2082 Key, 1/4x3M16x3/4 ......... 3
31 |302-40 Zerk, 1/4-20 80°. ... 1 68 |3217-46 Nut, HH 3/4-16 heavy .......... 3
32 |3256-4 Washer, 3/8 std flat............. 4 69 [103-2802 Washer, disc spring 3/4........ 3
33 |3296-39 Nut, 3/8-16 nylock............. 19 70+ |103-2795  Sheave, blade drive.............. 3
34 1323-13 Screw, 3/8-16 x2 3/4.......... 1 71+ (103-2785  Spindie...cicirieas 3
35 |1-633109 [dler pulley 6.00 dia flat....... 2 72 |103-2547  Cutter housing asm .............. 3
36 |3234-11 Bolt, 3/8-16 x 1 flange......... 1 73 [103-0862 Screw, 5/8-18 x23/4............ 3
37 |1-633456 Bushing, Idler..........coeeeeas 2 74 | 103-3445-01 Guard,Jackshaft Bett............ 1
38 |103-2535  Spacer, guard boftom......... 4 '
Exmark red touch up spray paint - P/N 1-850337
4 Apply Mobil HTS grease (or a food-grade antisieze) between the jackshaft and bearings, jackshaft and sheaves,
spindles and bearings, spindles and sheaves, and under top bearing guard. DO NOT use a copper or nickel
based antisieze.
V  Complete deck assembly does not include items 39, 42, & 43, but does include 2 belts {Item 89, p. 13).
*  Kit 103-3168 includes antiscalp roller, bushing, and mounting hardware.
+ Requires installation of Micro-Muich accessory for proper mulching. Mulch Kit P/N MK724.
B Complete cutter housings also include ltems 60 & 74.


johnssj
Rectangle


johnssj
Rectangle



72” DECK GROUP

57

INSTALL ON
LEFT JACKSHAFT
SCREWS

B-._ g8 Torqueto

59 140-145 ftlbs

Torque to
73 115420 fidbs

[0)]


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reg'd. No.  Part No. Description Req'd.
1 1103-2478-01 Frame widmt, front 60"...... 1 35 [103-1474-01 Caster widmt......ccocovvrvenrrnnes 2
103-2479-01 Frame widmt, front 72"....... 1 36 |3296-51 Nut, 3/4-10 nyioc................. 2
2 |302-19 Zerk, 1/4-28 straight .......... 5 37 {1-633508 Washer, spring disk............ 6
3 |103-1502  Asm, Floorpan (103-1490-01) 38 1325-39 Screw, %-13x987% ... 2
w/decals and pads ............. 1 39 |1-811010 PG oo eiieeeine 2
4 |1-633553 Pad, antiskid.......ccoueernenee. 2 40<- |103-0069  Caster wheel assy .............. 2
5 [103-2084 Lever wigrip ....ccceeeenenee, 1 41 |3296-23 Nut, 1/2-13 nyloc .....ceeeeeeee 2
103-2083-03 Lever widmt, lift ................ 1 42<> 11-633959  Spacer, front caster ............ 2
6 [1-633295  Grip, liftlever .......ocuoeeee..... 1 43 |103-0063  Seal, bearing........ccoeveernene. 4
7 1103-2064-03 Arm widmt, deck lift........... 1 44 11-633585 Bearing cone......cveeeeenncn. 4
8 (1833325 Spring, compression.......... 1 45< |11-633581  Spacer, bearing........c.ccu...... 4
9 |3256-24 Washer, 3/8 SAE flat ......... 1 46< |103-0065 Wheel & tire assy ............... 2
10 |3296-39 Nut, nyloc 3/8-16................ 6 ‘ 1-523009  Tire, 13x6.5-64 ply ...ooevve. 2
11 32151103 E-1iNG.cooieieecceceereiernne 5 103-0071  Wheel..vieciricicciiiee. 2
12 |1-633068  Arm, deck lift..........ccovuenen. 2 1-633584  Bearing CUP...ccooceverieeeceeree, 4
13 |1-633888-01 Plate, deck lift.......ccervenenn.. 1 47 [103-1918  Bushing........ccoceerevvrniienne 2
14 {1-632898-01 Plate widmt, deck lift.......... 1 48 1323-29 Screw, 3/8-16x13/8......... 2
15 |1-633082  Bushing, lift lever ............... 1 49 [32151-29  Ring, retaining.........cocveue. 2
16 |1-633080  Bushing, lift lever.............. 1 50 1{3274-18 Screw, 5/16-18x1 % ........ 2
17 1323-13 Screw, 3/8-16 x 2 3/4......... 1 51 |103-2437  Cup holder assy.....ccceerneane 1
18 {1-633097  Hitch pin w/lanyard ............ 1 52 |[321-2 Screw, %20 X % ..cvveene. 1
19 |1-806005  Hairpin coiter (serv only) ... 1 54 13218-2 Jam nut, 5/16-18.......coce0ee 2
20 13239 Screw, 3/8-16 x 1-3/4......... 2 55 |103-1955-01 Weldmt, front lift shaft (LH) 1
21 198-5975 Washer, 3/8 disc spring..... 16 56 [103-2013-01 Weldmt, front lift wiever(RH) 1
22 13290-357  Nut, whizlock 3/8-16 ......... 19 57 (1-523157  Washer, spacer.................. 2
23 |3236 Screw, 3/8-16 X 1..occerrviune 7 58 |32128-33  Nut, whizlock %420 ............ 1
24 1323-7 Screw, 3/8-16X1 1/4.......... 12 59 [103-2047  Asm, deck lifi spring........... 1
25 |3256-29 Washer, 7/8 SAE flat.. ....... 4 60 |3296-59 Nui, nyloc 3/8-16 (light thin) 1
26 [1-633096 Rod, deck lift............cc....... 2 61 |100-2333-01 Weight bar, 60" & 72" ........ 1
27 |3217-11 Nut, 5/8-11 regular............. 6 62 |99-4646-01 Weight bar, (60"................ 1
28 11-633441  Swivel, deck mount.............. 4 63 1323-8 Screw, 3/8-16 x 1% (60") ... 4
29 |3256-7 Washer, 5/8 std flat ........... 4 64% [103-2768 Guard, Seal........coecvinnneee. 4
30 11-643015  Spring, deck support ......... 2 } | 65% [103-5188  Asm, Caster Wheel w/Axle 2
31 |3218-86 Jam nut, 5/8-11....ccceeneeens 6 66% 103-5156 Axle, Caster .....covevevvecennnne 2
32 11-543513  Cap, grease.........coovenncee 2 [ |67%# [103-3051  Spacer, Nut ....cccce.cernecnne. 4
33 |1-543509  Bearing cone,iapered roller 4 68% 1103-5179  Asm, Wheel & Tire ............ 2
1-543508  Bearing cup, tapered roller 4 1-633584  Bearing Cup.....cooeeeeeers venees 4
34 [1-543511 Seal, grease ......ccccevemeeen. 2 69 [106-6572 Pad, Antiskid ......oocvevennnn. 2

Exmark red touch up spray paint — P/N 1-850337.
+ Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on spacer nut,

Two different versions of the caster wheel assemblies have been used on Lazer units. They are listed as assembly
“A” and "B” in the diagram on the next page. Reference the diagram to determine the components for the appropriate
assembly.

The items with visible differences are: Caster assembly “A™ has a round spacer (item 45) with no seal guard. Caster
assembly “B" has a seal guard (item 64} and spacer nut with wrench flats (item 67).

< Component required for Caster assembly “A” only.

% Component required for Caster assembly “B” only.


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

TYPE "A

FOR UNITS WITH
CASTER WHEELS

TYPE "B"

CASTER WHEELS

FOR UNITS WMITH



johnssj
Rectangle


johnssj
Rectangle



MAIN FRAME GROUP

INSTALL WATH SLOTTED
HOLES TO REAR

RH ENGINE SID:
SHOWN FOR CLARITY

Ref. Qty. Ref. Qty.
No. j Part No. Description Reg'd. No. | Part No. Description Reqg'd.
1 1-513658  BUMPEL vvereivceeevrrerereniees 2 1-631842  Kit, Armrest Pad whardware 1
2 |1-633964-03 Stop, Park Brake.........cco....... 1 1-631846  Kit, Damper w/hardware........ 1
3 |3225 Screw, 5/16-18 x 1....ccceeenne 1 1-631847  Kit, Roliers,bumprs&hrdwre .. 1
4 [323-39 Screw, 3/8-16 X 5.cvrvrvrnerienne 2 1-631848  Kit, Spring,Cable & hardware 1
5 3296-29 Nut, nyloc 5/16-18................. 1 1631849  Kit, Knob,Shaft & hardware... 1
6 |[3296-39 Nut, nyloc 3/8-16......ccvcvvveue e 2 1-843281  Switch, Seat ..o 1
7 |32128-20  Nut, whizlock 5/16-18 ........... 8 17 11-633872-03 Stop, s2at...ccccovcevrvcervenrcennen 2
8 13236 Screw, 3/8-16 X 1.cvevcueeeeene. 2 18 11-643255  Track, seat.....cccevrvecrcnnnen 1
9 [3290-357  Nut, whizlock 3/8-16 ............. 2 19 |Briggs & Stration P/N 820271 Engine V-belt 1
10 |1-632187-03 Frame, seat mount................ 1 20 11031450  Cable, throtile ....ocecrerieeeece. 1
11 }242-50 Nut, wheet 1/2-20 ................. 8 21 [1-813592  Ball, {red) throttle cable ........ 1
12 [103-2743  Wheelfire assy. ....cocvevvcrenenne 2 22 11-807513  Screw, carr #10-24 ............... 1
103-2744  Tire, 24x12-124 ply............. 2 23 13296-2 Nut, nylock #10-24................ 2
1-633982  Wheel v 2 | | 24V [103-0948  Sender, temperature 1/8 NPT 1
13 ]103-3344  Asm, engine deck (103-0073-03) 25 |103-1449  Cable, choke (gas).....c......... 1
w/decals....cciiininiinnen. 1 26 |103-1408-03 Spacer, rear engine RH (gas) 1
14 1103-1408 Rod, seat hold-up ....ccceveeees 1 27 1103-1451 Bushing, intake manifold (gas} 1
15 §1-303335  Tie, Plastic (large}....c..ccoueernne 1 28 (103-3337  Asm, console(103-1354-03)widecals 1
16 |1-633821 Seat, SUSPENSION .vvviveeriviiees 1 29 }322-3 Screw, 5/16-18x3/4 . ........... B
1-631845  Kit, Pan w/seat & back .......... 1 30 [3256-23 Washer, 65/16 SAE ............... B
1-631844  Kit, Armrest Assy.....ccoevveeeee. 1 31x% | Briggs & Stration P/N 820314 Qil Filter-...... 1

1-631843  Kit, Boot, upper & lower wire. 1 Note: Do Not Use Briggs & Stration 431056

Exmark black touch up spray paint — gloss black
" Refer to Engine Owner's Manual.
V Use Teflon pipe sealant on pipe threads on temperature sending unit.

9



johnssj
Rectangle


johnssj
Rectangle



27 HP DIESEL FUEL GROUP

Ref. Qty. Ref. Qty.
No. { Part No. Description Reg'd, No. | Part No. Description Req'd.
1 {103-2108 Cap, diesel fuel tank........... 2 1| 20% |103-2615  Fitting,fuel bulkhead ............... 2
2% 1103-2144  Tank, fuel (LH) ................... 1 103-2784 O-1iNG.uervcceeeeeeceecreeeiens 1
3% 1103-2145  Tank, fuel w/ reserve (RH). 1 21 1103-1379  Valve, fuel reserve............. 1
4a (1643277 Clamp, .31 I.D. fuel hose.... 6 22 |1-805005 Washer, lock 5/16 ............. 6
5a |1-843293 Clamp, .25 |.D. fuel hose.... 12 23 |1-633348 Hose, fuel .25 x 36.25 ....... 2
6 |1-513645 Bushing, fuel valve............. 2 24 |1-543456 Hose, fuel 25x22.0 ......... 1
7 |1-643172 Elbow, 90° ..o, 2 25 [1-303335 Plastic Tie..c.o.covveererrereenen, 1
8 [1-805004 Washer, lock 1/4 .............. 2 26 [1-513762  Clip, loom .50.........coeeeuenn.. 2
9 11-643234  Valve, fuel dual flaw .......... 1 27 |1-303306 Hose, fuel .25x 10.5 ......... 1
10+ {1-633023  Stud, fuel tank ......coeee.oen.... 5] 28 11-303472 Hose, fuel 25x19.0......... 1
11 {3256-23 Washer, flat SAE 5/16 ....... 10 29 |103-1335 Hose, fuel .31 x 16.0 ......... 1
12 [1-633349  Spring, fuel tank ................. 6 30 |103-1428 Hose, fusl .31 x47.0......... 1
13 |3296-47 Nut,thin nyloc 5/16-18 ........ 6 31 |1-543526 Hose, fuel 25x24.0 ........ 1
14 |322-3 Screw, 5/16-18 x 3/4 .......... 4 32 |33114-020 Screw, M8-1.25x20mm ... 2
15 |1-3034358 Washer, disc spring 1/4 ..... 4 33x [ Briggs & Stratton P/N 820311 fuel filter 1
16V [3290-500 Screw, Machine 10-24x5/8. 4 34 1321-3 Screw, ¥-20 x 5/8.............. 2
17 [1-802002 Screw, thr. cut 10-32x1/2... 3 35 1103-1693 Hose, fuel .31 x 41" ........... 1
18 |1-643013 Cover, guage......c.ccceen.e.. 1 36% | 103-2616  Fitting,fuel buikhead long.......... 1
19 11-643014-03 Bracket, guage mount........ 1 103-2784  O-TiNG..ciccccieciec e 1
€ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
x  Refer to Engine Owner's Manual.
vV Snug fit only on slotted holes, Do Not Overtighten, tank must be able ta expand.
A  Clamps require speciai pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.
*  Use Prolock, Nut type {Part No. 1-840022), .5 ml tube on fuel fitting. _ :
#*  Includes tank, cap, fittings, and studs.

10


johnssj
Rectangle


johnssj
Rectangle



31 HP GAS FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqg'd. No. | Part No. Description Req'd.
1 |103-2107 Cap, fuel tank..........cccccoinnns 2 21a |1-643203  Clamp, .25 LD.fuelhose .. 2
2% 1103-2132 - Asm, tank fuel (LH)............ 1 22 {1-813762  Clip, Loom 50 .................. 1
3x | Briggs & Stratton fuel filter P/N 498688 1 23 |1-303306 Hose, fuel .25x 10.5 ......... 1
41 | Briggs & Stratton fuel pump P/N 825232 1 24 [1-303472 Hose, fuel .25x19.0 ......... 1
5 [1-633347 Valve, fugl..cerecrerrreneeee. 1 25 |1-303022 Hose, fuel 25x8.5........... 1
G+ {1-633023  Stud, fuel tank.......cveunenen 6 26 |1-513581 Hose, fuel .25x 180 ......... 1
7 |3256-23 Washer, 5/16 SAE ............. 10 27 |103-1419  Hose, fuel 25x 32.0 ......... 1
8 1-633349  Spring, fuel tank................. "6 28 1103-1240-03 Angle, fuel pump mig........ 1
9 |3296-47 Nut, thin nyloc 5/16-18 ...... 6 29 [1-303335 Plastictie....cccccvciviinciinenns 1
10 |1-303435 Washer, disc spring 1/4 .... 4 30 {3214 Screw, 1/4-20 x 3/4............ 3
11v|3290-500  Screw, Machine 10-24x5/8 4 31 |32128-33  Nut, whizlock 1/4-20........... 3
12 |1-802002  Screw, thd. cut 10-32x1/2 . 3 32 |32128-20  Nut, whizlock 5/16-18 ........ 2
13 11-843013  Cover, guages.......... TR 1 33 [103-1435  Clip, loom 1.69.............. e 1
14%1103-2143  Asm, tank fuel w/ reserve (RH)... 1 34 |1-543456 Hose, fuel 25x220......... 1
15% [ 103-2605  Fitfing, fuel bulkhead w/strainer . 1 35 [1-543526 . Hose, fuel 25x24.0 ......... 1
103-2784 O-FiNG cvvvvercrereerre v 1 36 3213 Screw, 1/4-20 x 5/8............ 1
16 |103-1379 Valve, fuel reserve ............ 1 37 [1-805004 Washer, lock 1/4 ............... 1
17 11-303077  Clamp, fuel line................. 12 38% |103-2615  Fitfing, fuel bulkhead .............. 1
18 |1-643014-03 Bracket, guage mount. ...... 1 103-2784 OHING covreeermecciiniirinn 1
19 }{1-805005 Washer, disc spring 5/16... 4 39% | 103-2616  Fitting, fuel bulkhead long  ...... 1
20 }322-3 Screw, 5/16-18 x 3/4 .......... 8 103-2784  O-NNG .oovveevicrreeeeceerinins 1
4  Use Prolock, Retaining type (Part No. 1-840023), .5¢¢ tube on stud threads going into the fank,
V¥  Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.
n  Refer to Engine Owner's Manual.
A Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohiler P/N 2445505) for instaliation.
*  Use Prolock, Nut type (Part No. 1-840022), .5 ml tube on fuel fitting.
*  Includes tank, cap, fittings, and studs.

11


johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

“a,

Ref. Qty. Ref. Qty.
No. |.Part No. Description Reg'd No. | Part No. Description Req'd
1 [1-513140 Bushing.......ccoceecieererneenrnn, 2 20 |325-17 Screw, 1/2-13 x4 (607)....... 8
2 }1-633454 Spring, brake rod ................ 2 325-20 Screw, 1/2-13 x6 (727)....... 8
3 |323-58 Bolt, Tap 3/8-16 x 6 ........... 2 21 [103-0131  Nut, sqreg 1/2-13 UNC-2B 8
4 13296-39 Nut, nyloc 3/8-16................. 4 22 13290-357  Nut, whizlock 3/8-16 ........... 4
5 13218-3 Nut, Jam 3/8-16........ccuee..... 2 23 |3253-7 Washer, lock 1/2 .......couu.... B8
6 [103-0197 Lever w/grp ....coeeeeveveeeennnn, 1 24 |3256-4 Washer, 3/8 sid.........cccucee. 6
103-0201-03 Lever, brake .o 1 25 |3272-10 Pin, cotter1/8 x 3/4 ............ 3
7 [1-633268  Grip, brake lever ................. 1 26 {1-806800 Pin, cotter 9/64 x1 1/2 ....... 2
8 .[103-0355 Band, Brake........... mennereeeran 2 27 |1-6231567 Washer, spacer.................. 2
8 [1-809036 Nut, slotted 1.00-20 ............ 2 28 [103-1117-03 Lower brake linkage........... 2
10 .|1-633380 Spacer (short}(60”) ............. 4 29 |103-0198-03Brake shaft..........ccoceevvenene. 1
1-633060  Spacer (shori)}(72") ............. 4 30 {103-0810-03 Bracket, brake (72") .......... 2
11 11-633382  Spacer (long)(60%)............... 4 103-0844-03 Bracket, brake (60") ........... 2
1-833062  Spacer {leng}727)........... e 4 31 11633131 Yoke .o, 2
12 [1-633102 Bearing, flange.................... 2 32 [3219-3 Nut, 3/8-24 ..o, 2
13 |103-0051  Spacer, brake retainer ........ 2 33 |3257-42  Woodruff key, 5116 x 1....... 2
14 11-633144  Pin, trunion....veecceeeeeieeeene 2 34 [103-0384  Spacer......ceccvcereeeenias 6
15 |103-0580 Hub & drum w/studs, wheel 2 35 |103-0374 Retainer, Brake Band......... 2
+ |1633926 Studs, wheel .........cccvemveeene. 8 36 |322-9 Screw, HH .312-18x1.75.... 6
16 3234 Screw, 3/8-16 x 3/4 ............. 2 37 |32151-48 E-Ring, retaining................. 1
17 1323-10 Screw, 3/8-16 x2 ............... 2 38 |103-1708 Rod, brake......ccoecvcvrenrinn, 1
18 [103-2399 Pin, clevis spring 3/8........... 2 39 |1481 Zerk, 1/4-28 45° (60") ........ 2
19 11-808284 Pin, clevis 3/8 X 1................. 2 302-19 Zerk, 1/4-28 straight (72") . 2

+ Not lllustrated

Exmark black touch up spray paint - gloss black

12


johnssj
Rectangle


johnssj
Rectangle



COMMON ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. {Part No. Description Req'd. | | No. |Part No. Description Req'd
1 [103-0984 Sheave, Stationary idler..., 2 44 | 103-1060 Cover, Air filter w/latch...... 1
2 {103-1503 Spacer, Belt tightener ....... 4 45 |1-643283 Latch, Air cleaner.............. 1
3 [103-1767 Spring, Belt tightener ........ 2 46 [87-9400 Valve, Vacuator ................ 1
4 1323-16 Screw, 3/8-16 X 4 .vvveennn. 1 47 |2412-42 Clamp, Air cleaner hose... 3
5 [323-23 Screw, 3/8-16 x4 1/2........ 1 48 1103-0920 Hose, Plenum to air cleaner 1
6 [3231-40 Bolt, Carr 3/8-16 x 2 1/4.... 2 49 1103-0921 Hose, Air cleaner to engine 1
7V 1323-8 Screw, 3/8-16 x11/2........ 6 50 ([322-14 Screw, 5/16-18 X 3............ 3
8 [3296-39 Nut, nylock 3/8-16............. 7 51 [323-12 Screw, 3/8-16 x 2 1/2........ 2
9 |3290-357 Nut, whizlock 3/8-16.......... 9 52 |103-2592 Kit, Muffler.....c.covervieenenes 1
10 |3256-24 Washer, flat SAE 3/8 ........ 7 53 [103-0192-03 Strap, Ciutch/brake........... 1
11 |103-0983 Sheave, tightener............ . 2 54 |103-0839-03 Mount, Engine LH& RH... 2
12 |98-5975 Washer, 3/8 disc spring.... 4 55 |103-0870-03 Mount, Rear engine ......... 1
13 |103-1361 Spacer, stop bolt............... 2 56 |[103-1058 Bracket, Airfilter ............... 1
14 |83-1040 Washer, Side mnt fail-safe 2 57 [103-0953-03 Mount, Air filter ................. 1
15 [103-4178 Asm, Tightener w/bshgs LH 1 58V [33114-020 Screw, M8-1.25 x 20mm... 18
16 |1-513034 Bearing, Sleeve................. 4 59 1325-10 Screw, 1/2-13x21/2........ 1
17 1103-0919 Bushing, Tightener pivot LH 1 60 |86~1990 Washer, Thrust.......cc........ 2
18 |103-4165-03 Asm, Tightener LH............ 1 61 13296-23 Nut, Nyloc 1/2-13 .............. 1
19 }302-40 Zerk, 1/4-2090°.............. 2 62 [323-5 Screw, 3/8-16x7/8 ........... 2
20 [66-6480 Washer, Side mnt spacer. 2 63 |1-303334 Washer, 5/16 dis¢c spring.. 3
21 [103-0986 Asm, Tightener wibshgs RH 1 64 [323-13 Screw, 3/8-16x23/4........ 2
22 [103-0204-03 Asm, TightenerRH ........... 1 65 |103-3573-03 Wid,fiywheel cover ............ 1
23 |103-0083 Asm, Clutch wftie Warner. 1 66 [33114-045 Screw, M8-1.25 x 45mm... 3
24 |103-0193 Spacer, Clutch strap ......... 3 67 |103-3745 Asm, A-T LinK ..veeeeicceeee 2
25 {1-633630 Grommet.......covvvvvinneeinnes 2 68 |103-0040  Bushing, Tightener pivot RH 1
26 |1-633545 Spacer, Grommet.............. 2 69 |103-0881 Belt, mule drive ......cccceve. 2
27 (3226 Screw, 5/16-18x11/4...... 1 70 }3231-4 Bolt, Carr3/8 x 1 1/2 ......... 2
28 (322-12 Screw, 5(16-18x 2 1/2...... 2 71 11-303335  Tie, plastic...cccevninnicncnnn, 2
29 11-613235 Washer .......ccoiinnnnns 4 72 |56-2150 Screw, M10-1.25 x 80mm. 2
30 |3256-3 Washer, Flat std 5/16 ....... 1 73 1103-4032-03 WId, XP RH Sheave Guard 1
31 {3296-29 Nut, Nyloc 5/16-18 ............ 1 74 {103-4011-03 WId, XP LH Sheave Guard 1
32 1103-0286 Shaft, Engine stub............. 1 75 {103-3186 Spacer, RH Sheave Guard 1
33 |3212-6 Screw, 7M16-20x11/2...... 1 76 |103-3556-03 WId, Front A-T Eng Brkt... 1
34 |1-603610 Washer, Spring disc 7/16 . 2 77 [103-0608 Rod End, 3/8-24 Female... 2
35 11-543610 Washer, Clutch ..., 1 78 [3220-3 Nut, 3/8-24 Jam................ 2
36 |103-2613 Isolator, LH/RH ................. 2 79 [103-1385 Gasket, Muffler ................. 1
37 |322-3 Screw, 5/16-18 x 3/4.......... 6 80 |3256-23 Washer, Flat SAE 5/16..... 4
38 |32128-20 Nut, Whizlock 5/16-18...._.. 11 81 |103-3908 Bracket, Ground................ 1
39 |3256-4 Washer, Flat std 3/8 ......... 8 82 |103-3567 LinK, A-T e vinnnnnns 2
40 1103-1022 Isolator,Rear ..ueeeeeeeeneee 1 83 193-6099 Washer, 3/81Dx1.50D.. 4
41 1103-1057 Asm, 5" canister air filter... 1 84 1103-3568 Isolator, A-T Link......cceeee.. 2
42 (103-1327 Filter, Air..ccceeevvreeeeeeeeenns 1 85 [3296-6 Nui, Nyloc 3/8-24 .............. 2
43 1103-1326 Filter, Safety air................. 1

Exmark black touch up spray paint — gloss black

V Use Prolock, Nut type (Part No. 1-840022) on screws th

SCrew.

13

readed into block, and rear A-T Jink o Rear Engine Bracket



johnssj
Rectangle


johnssj
Rectangle



COMMON ENGINE DECK GROUP

REF REAR ENGINE PLATE
AS SHOWN FOR CLARITY

14


johnssj
Rectangle


johnssj
Rectangle



UPPER FRAME GROUP

Ref. Qty. Ref. _ Qty.
No. |.Part No. Description Req'd No. | Part No. Description Req'd
1 1103-0146-03 Frame, Rear upper RH ... 1 31 |1-633864-03 Screen, Radiator....ccccveveeeen. 1
2 13256-23 Washer, Flat SAE 5/16 ..... 42 32 (3224 Screw, 5/16-18 x7/8............. 4
3 |322-3 Screw, 5/16-18 x 3/4 ......... 19 33 |1-643188 Latch, EPDM Rubber............ 2
4 132128-20 Nut, Whizlock 5/16-18....... 41 34 (1-633885-03 Plate, Hood Hinge................. 2
5 11-803075 Screw,10-24x3/4 crosstruss 4 35 |1-632986-03 Shackle, Hood Hinge............ 2
6 |3256-14 Washer, Flat std #10........ 27 36 |103-1479-03 Bumper, Rear........ccocovvvnee 1
7 13296-2 Nut, Nyloc #10-24 ............ 4 37 |1-808285 Pin, Clevis 3/8x 1 1/8........... 2
8 |023786 Pop Rivet......coceimerevnicnen 8 38 |1-806003 Pin, Hair Cotter .080#2 ........ 2
9 |1-843189 Keeper, Rubber Lafch ...... 2 39 [3206-29 Nut, Nyloc 5/16-18 .............. 4
10 |1-633877-03 Bar, Latch Hook ................ 2 40 |1-643106-03 Angle, Rad. Trim Side RH .... 1
11 |103-0941-03 Bar, Rad. mounting frame. 2 41 |1-643108-03 Angle, Rad. Trim Bottom ...... 1
12 [3290-357 Nut, Whizlock 3/8-16 ........ 4 42 |1-643107-03 Angle, Rad. Trim Top ........... 1
13 |3286-24 Washer, Flat SAE 3/8 ....... 4 43 11-643105-03 Angle, Rad. Trim Side LH..... 1
14 |322-5 Screw, 5/16-18 x 1 ............ 21 44 11-643187 Seal, Trim 207 ...coeeiiieenenee 2
15 |103-2603-03 Bracket, Bottle................... 1 45 }1-643186 Seal, Trim 14" vl 2
16 |323-7 Screw, 3/8-16x1 1/4........ 2 46 |1-803072 Rivet, Bulbex .12 x 1.07........ 15
17 (323-6 Screw, 3/8-16 X 1....coveveens 2 47 |1-303435 Washer, Spring Disc .25....... 7
18 {103-0963-03 Bar, Radiator rear mount .. 1 48 1103-0954-03 Mount, side LH...coovceeeeciinenn 1
19 1103-3345 Asm, Alr deflector 49 {103-0955-03 Mount, side RH.....oocovvveecee et 1
(103-0951-03) w/decals ....... 1 50 |1-523420 Bumper, Rubber.................... 2
20 }103-0964-03 Plenum, Air intake............. 1 51 [103-0145-03 Frame, Rear upper LM.......... 1
21 [3269-3 Pap RIVEL. ..o 4 52 |103-0242-03 Rib, Bottom ......cccoccvveviniivenene 2
22 |49-2040 Screw, Tapping 1/4-20x3/4 2 53 |103-0943-03 Rib, TOP ccovervvvrercnrierirccnnennne 2
23 1103-0945-03 Brace, Radiator RH........... 1 54 [103-0939-03 Guard, Muffler.......ccceeeeeeneees 3
24 [103-1001 Shield, Engine ..........couuve. 1 55 |103-0094-03 Brace, Rad. & mtg bar.......... 1
25 [103-1002 Shield, Air cleaner............. 1 56 1103-1363 Rivet, 1/4 ratchet......cocccc.... 4
26 [103-1003-03 Plate, Shield lift ................. 1 57 |3256-22 Washer, flat SAE 1/4 ............ 4
27 11-803035 Rivet, Pop 3/16x1/4 alum .. 16 58 |1-523285 Clip, Baffle ....ccovvvricrrvrienenns 1
28 {3214 Screw, 1/4-20x3/4 ........... 4 59 [103-1458-03 Tab, Air cleaner shield.......... 1
29 13296-42 Nut, Nyloc 1/4-20 .............. 2 60 |32128-33 Nut, whizlock 1/4-20 ............. 4
30 11-833857 Hood, Engine compartment 1 61 {3234-47 Screw, Flange 516-18x3/4... 4
* 1103-1044  Hood, with decals............... 1

Exmark black touch up spray paint — gioss biack _
% Hood only comes with black logo decal, side decals need to be ordered separately.

15



johnssj
Rectangle


johnssj
Rectangle



UPPER FRAME GROUP

PARTIALLY ASSEMBLED VIEW -UPPER FRAME



johnssj
Rectangle


johnssj
Rectangle



ENGINE COOLING GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. { Part No. Description Req'd.
1 13221 Screw,5/16-18 x 1/2............. 6 16 |1-643131 Hose,.251D x 22.00........... 1
2 13256-23 Washerflat........coooooveieees 12 17 [1-643163  Tank,overflow ......cccoccceennn 1
3 |1-643161 Cap,radiator ...eeecevcinenne 1 18 |1-513645  Bushing,valve fuel.............. 1
4 [103-3347  Asm, radiator top (103-0940-03} 19 [1-843259  Fitting,elbow..........cccoenneee. 1
W/deCals .....coeeveeeeier s 1 20 11-303287 Tie,plasticb5.5x.044x 1... 3
5 |3206-2 Nut,nyloc #10-24 ............... 1 21 1321-2 Screw,1/4-20 X 1/2.....o.. 2
6 |1-803075 Screw#10-24x.75 crosstruss 1 22 |1-633989  Clamp,hose.....cocvevriiencnnnn 4
7 |103-1352  Shield,radiator fill neck ...... 1 23 {103-2505 Hose,engine outlet............. 1
8 1103-0891 Radiator,IHT #DA12-109001 24 [103-0892 Fan,crowley .....coveeecenee. 1
9 {103-0898 Shroud,engine cooling....... 1 25 |103-0086-03 Wld,fan motor mount......... 1
10 }103-3348  Asm, radiator boftom 26 §103-0922 Hose.engine inlet.............. 1
(103-0948-03) w/decals .... 1 27 |3296-42 Nut,nyloc 1/4-20................. 1
11 132128-20  Nut,whizlock 5/16-18.......... 10 28 1103-0113 Clip,Joom 1.38......cccccecininns 1
12 |322-3 Screw,5/16-18 x3/4 .......... 10 29 11-513762  Clip,loom .50....cccorrereeee. 1
13 [322-8 Screw,5/16-18 x 1 3/4........ 6 30 |321-6 Screw,1/4-20 x 1.0..cceeeee.. 1
14 {103-1445 Hose, 31 IDx 37.00........... 1 31 |3245-44 Setscrew 1/4-20 x 3/8........ 1
15 |1-643164  Cap.tank overflow.............. 1 323 | 909848 Setscrew,1/4-20 x 1/4.......... 1

* Setscrew is installed over keyway.

Exmark black touch up spray paint ~ gloss black

17



johnssj
Rectangle

johnssj
Rectangle


johnssj
Rectangle



ENGINE COOLING GROUP

AR
RN L

MWW

v

i



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. [Part No. Description Req'd. No. |PartNo. Description Req'd.
1 103-2978 Pump, hydrobH..oeeeeeeees 1 47 [103-2153 Elbow,90°3/4JICx3/40-rg _......... 2
2 1103-2879  Pump, hydroRH .cccvenieeeeree 1 1-603992 O-Ring (37° flare #8) ...coveeeveee 1
100-6110  Kit, seal service 21L.....cccccvvveene. 1 1-603920 O-Ring (SAE#8)..cvcovevecivvieeenn. 1
100-2669  Kit, input shaft 210....ccoecreceiiiins 1 48V | 103-2154 Fitting, run tee 3/8” ............ |
103-2670  Kit, thrust bearing 21L........ccccocoos 1 103-1020 O-Ring (37° flare #8) .....oovovvermnes 1
103-2668  Kit, cylinder block 21L.....cccveenee 1 49 1103-2155 Elbow,90°9/16JICx8/160-1g ...... 1
103-2667  Kit, valve plate 21L.....ccoevecvereennns 1 103-1020 O-Ring (37° flare #5) 1
3 1103-2482  Motor, wheel drive ...cccevvvevneee. 2 1-603921 O-Ring (SAE #6)......oocceeririnnnes 1
1-000099  Kit, s€al..cccrnceie e 1 50 |103-2156 Fitting, strt9/16JICx9/160-rg ..... 1
1-000139  Kit, bearing .....ocevivvrirensereneeninns 1 103-1020 O-Ring (37° flare #6) ...c.ccvevvreen 1
4 |103-0893  Motor, hydraulic fan ..., 1 1-603921 O-Ring {SAE#5).....ccovv v 1
103-1865  Kit,seal service {fan motor).......... 1 51 1103-2157 Fitting, strt9/16JICX7/160-1g...... 1
5 11031325 Pump, hydraulic fan........ccceeeeees 1 103-1020 O-Ring (37° flare #6) ..cveeeeenee. 1
103-1866 Kit,seal service (fan pump) .......... 1 1-603923 O-Ring (SAE #4)....covivverienrieninens 1
6 132128-20 Nut, whizlock 5/16-18.........ccceeeeee 10 52 |103-2159 Fitting, run tee 3/4" ......c..ccceeee. 1
7 (103-0049  Sheave, hydro pump idler ............ 1 1-603992 O-Ring (37° flare #8) ...cc.coccvneeee 2
8 [323-11 Screw, 3/8-16x21/4 .................. 1 1-603920 Q-Ring (SAE#8)...cccovevevcenrenennn. 1
9 j3256-24 Washer, 3/8 SAE.........ccocvvveenne. 2 53 |103-2315 Elbow,80°3/4J1Cx3/4 Swvl......... 1
10 13290-357  Nut, whizlock 3/8-16 ....c.ccceeeeee.. 8 1-603992 O-Ring (37° flare #8) ...ceeveevernne 1
11 |103-1448 Asm, tightener........ooeeeeeeeincecnens 1 54 |1.603990 Fitting, strt 3/4JICx3/4C-rg......... 5
12 {1-323729  Bearing, SIeVE ....cccecvvvveverrivenn 2 1-603992 O-Ring (37° flare #8) ..cevvveeeees 1
13 | 103-1415-03 Tightener ....c.cceceeevrncevvecvecronenns 1 1-603920 O-Ring (SAE #8)...cciciecvicvnee 1
14 [93-6099 Washer, 3/8x1.500.D. ...cccceoee. 1 55 | 1-633605 Elbow, 90° 3/4HCx7/80-rg ........ 4
15 13234 Screw, 3/8-16x3M4.......ccoceveevne. 4 1-603992 O-Ring (37° flare #8) .....cocccveuene 1
16 [103-1338 Sheave, fan pump driven .......c... 1 1-603919 O-Ring {SAE #10)..ccvevcvecrrennnns 1
17 | 103-1478-03 Tightener, spindle ......ccvevcvirinnenns 1 568 1103-3110 Filter, Hydraulic infine ................ 1
18 |302-40 Zerk, 90° 1/4-28.............. e 2 57 |103-2148 Hose, hi-pressure fan pump ...... 1
18 [13-2840 Key, square 1/4x1 14 ..o, 1 58 | 1-323241 Hose, fan motor return ....ccovve. 1
20 1103-1339  Sheave, fan pump drive ... 1 59 1103-2172 Hose, pump case drain.............. 1
21 }103-1422  Spacer, fan pump drive............... 1 60 j103-2173 Hose, fan case drain.......ccovwiees 1
22 13239 Screw, 3/8-16 X134 cvvierinnnes 3 61 |103-2174 Hose, tank returm . e e 1
230 | 3246-6 Setscrew, 516 X3/ ....cvvvenne, 2 62 |103-1471 Hub, hydro pump sheave........... 2
24 [103-1297  Belt, fan pumpdrive.....c.vvcvieevnne 1 63 1103-1472 Sheave, hydro pump.......cocceeenne 2
25 |98-5975 Washer, disc spring 3/8......cccveus 1 64 11-6833167 Sheave, fan pump idler.............. 1
26 |103-1421 Hub, engine sheave.......oicvieens 1 65 1323-14 Screw, 3/8-16 X 3 ..oeveereeemnrirens 1
27 |103-1426  Sheave, engine.....ccoceveeeericvieereens 1 66 |3296-29 Nut, Nyloc 5/16-18......ccocereveennes 1
28 |103-1459 Pin, spring roll 1/4 ....coociceeenennnas 1 87 |103-2268 Asm, filter inlet hose .......coveeeeee. 1
29 3236 Screw, 3/B-16X 1o 1 68 |1-513034 Bearing, Sleeve....cenrecrennen 2
30 3256-23 Washer, 5/16 SAE ......ccccocvveernans 4 69 |103-334¢9 Asm, Idler Arm (103-1417-03)
31 [33114-020 Screw, M8-1.25x20................... 4 w/decals & bearings .........cveene 1
32 {103-2600 Belt, hydro pump drive........ccouuie. 1 70 [ 1-603384 Bushing, tightener pivot.............. 1
33 [103-0973 Hose, wheel motor (72") ... 4 71 |103-2104 Clamp,hose .89 max dia............ 1
103-0872 Hose, wheel motor (60") .............. 4 72 11-643312 Clamp, 1.00 ... cocrieiercesnienenns 1
34 1103-2146  Element, hydraulic oil filter........... 1 73 |1-833396 Clamp, .89 v veemverienccrrerrenesnanins 2
35 [1-513167  Cap, hydraulictank.......cco.cevenene 1 74 1103-3346 Asm, hydraulic reservoir
36 [1-523103  Gasket, fank cap..cevrveccceccnnen. 1 (103-2149-03) w/decals.............. 1
370 }1-803050 Setscrew, 5/16-18x 3/4 ............... 4 75 13224 Scraw, 5/16-18 X 7/8....covvveeeneee 11
38 (1103-2739 Key, 5mm x 5mm x 32mm............ 2 76 1103-1299-03 Plate, fan pump mounting.......... 1
39 [321-3 Screw, 1/4-20 X 5/8.....ccovirrcvenerne. 2 77 | 1-805005 Lockwasher, 5/16 .....ccocveevernverene 6
40 }1-805004  Lockwasher, 1/4.......ccoo i, 2 78 |322-2 Screw, 5/16-18 X 5/8..ccceevvreennene 6
41 3255 Screw, 1/2-13x1 1/4.....cceeerenes 4 79 |1-603414 Spring, fan pump tightener......... 1
42 132128-43  Nut, whizlock 1/2-13..................... 4 80 |103-1575 Spacer, fan pump spring............ 2
43v (103-1012  Elbow,90°9/18JICX3/8NPT........... 1 81 13256-4 Washer, 3/8std...........ccooeeee 3
44 1103-1014  Elbow,90°9/16JICx3/40g........... 2 82% [103-1709 Asm, charge hose.........ccceueeeneen. 1
1-603920 O-Ring (SAE #8)...0vvcevevreeerceeaene 1 83 [103-2269 Asm, pump inlet.....c.cocceeveereenene. 1
45v |103-2151 Elbow,45°9/16JICx3/8NPT ........... 1 84 |103-2259 Filker head ....covivceeenenreneinenreens 1
103-1020 0-Ring {37° flare #6)......coereernren 1 85 |(103-1767 Spring, Hydro drive tightener..... 1
46v [103-2152  Elbow,90°1/2T x 1/2NPT............. 1 86 |32150-1 Key, fan pump or motor ............. 2
O Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.
V  Use Teflon pipe sealant on pipe threads in reservoir and cooler.
%  Charge hose assembly includes iterns 67,83, & 84 only.

Exmark black touch up spray paint - gloss black

19


johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

20


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqg'd. No. | Part No. Description Req'd.
1¢ [103-3996 Decal, Console ................. 1 22¢ 1103-1636  Decal, Diesel only............... 2
2 |103-3997 Decal, Console Throttle ..... 1 23 1031365 Decal, Fuel valve reserve... 1
3¢ |103-3898  Decal, Console (Diesel)..... 1 24 [(103-1146  Deecal, Ultracut 60............... 1
4 [106-8571 Decal, Console .....coeeeueen. 1 25+ |103-1147  Decal, Ultracut 72............... 1
5 [103-1077 Decal, Bolt torgue .............. 1 26 1103-1162 Decal, Hood 31HP XPRH. 1
6 |103-0368 Decal, Rotating devices..... 1 27 |1-633922 Decal, Anti-scalp ....eeeveene 1
7 |103-3276  Decal, Warning buzzer ...... 1 28 1103-0223  Decal, Havoline coolant...... 1
8 |1-323540 Decal, Roller mounting ...... 1 29+ [103-1161 Decal, Hood 31THP XP LH.. 1
9 [103-1696  Decal, Belt routing ............. 1 30 |1-513748 Decal, Guard.....c.c.ccveeverenne. 1
10 |103-1583 Decal, Check service......... 1 31 1103-2076  Decal, Caution hot surface. 2
11 [1-653546 Decal, Exmark logo ........... 1 32 | 08-5954 Degal, Missing cover........., 3
103-38989  Decal, Exmark logo ........... 1 33 [1-833313  Decal, Warning.... veoceverneen. 1
12 11-643222  Decal, Belt routing.............. 1 34 |1-523552  Decal, Hyd tank/hot surface 1
13 [103-3125 Decal, Lazer XP model...... 1 35 |1-643401 Decal, Mercury swiich ....... 1
140 |103-1505 Decal, Fuel valve XPD....... 1 36 |1-643253 Decal, Radiator fan ............ 2
15 [103-1592  Decal, Belt routing XP........ 1 37 |1-513746  Decal, Muffler...oocceuevrenne. 1
16+ [103-1506  Decal, Fuel valve XPG....... 1 38 [1-513742 Decal, Nostep.....cccvrveeenes 2
17 |1-633706  Decal, Deck height............. 1 39 11030245 Decal, Top console ............ 1
18 |1-633345 Decal, Deck height............. 1 40 [1-303508  Decal, Discharge warning.....1
19¢ 1103-1163  Decal, Hood 27HP XP LH.. 1 103-1649  Decal kit, XP.vveeeeeveeereee 1
200 |103-1164 Decal, Hood 27THP XP RH. 1
21 11-403005 Decal, Danger..........cecue.... 2

¢ Lazer XP Diesel models only
+ Lazer XP Gas models only

= Read andanderetad T apanioes maual tolara wing His madhins.
A VARNING D

= T HOT cponile infems rainad o safsy usa thir machine,
serious!
Ty
+ Dt NGIT i wh ] DA B0 B Tl i

- DT i rbarcn e o

@ npﬁumdmng'
= Ghack e unchon of 1w coertor) iy PTO

) syovmiity, 09 0T donal Do CPL Ay, n * Daor aypasngenc
-Stgum|ﬂ ke ““"m‘“”“““‘”“ i) -

OF = /’
6 O b /A DANGER 1
- & O V ; L ——T
7
)
O L
E
-~

BiGAE e w scioncnt -y o
+ Hacog ot st T, E”%I;g::hmhdpuh >
5
mﬁllhglmiﬁul e Mm
d ~
B alundes O A DANGER
'S 2 WARNING D ar O Lo 5
Tuduon eyt , [4 e ey i o ey
- DoV o e v oy e i o — e NSt ouran e g s err
> Do NOT epatis ke ha ks of itohdd or druge, Da HOT raow pipos growtss 2w 15
.%gyummmmwm O O m‘mu.:i.:-ﬁmwﬂ:m \
- + A noibar M mal bl a4 Hy use i meommended ke
v Gy, DN R G v eAty | [Exppy et T e e e Ly
‘wﬁmmhdhmm
~ Hearing prokecton ks recammened. %ﬁg‘%
mrvesnbdyendions )

21


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

& CAUTION AWARNING e e
e T b B e e G ] OGO DS S a3 TR R EXGIE DAL WA OO,
+ Ruplacs Gisda Figf| e wiing 5 berpide Shiect. S SEALIMART 3
« Toreprs Black Bokt 0 115420 FTLASISE1 B ) _@ - DOMOT cpurate sl drort oy o pace 0% ﬂ)) )) ]) -r::d:&a ® E!ﬂ

- ST CPERATCRSMAA, _ mwr smegainrngome s\; ER MO AERATR

T FENE wipe

ST I ¢
[HECK/SERVICE REFERENCE AID
< GREASE LUEE POTHIS 4T JHIGEVALS SHOMM.
{5) DHELE HIDBLIC AL 4T TNTERVAL S,
€158 DALY MBI | 1550 SYNTHETIC ATTOR OLL.)
(D)SE EDE PERATRS KAWAL R ERVICING EHGIHE.
[E)cvecy 1RE AESIRE - 13 FSI AT INVRYAL SHI.
SEE DPERATIRS MANUAL FOR AODITIONAL CETANS
23 HIKS -Cn (INER BEDE [ELC) 7) 25 vooks
3
= Hos )75 ks
A0 HERS 200 WLRS
2 WIS o <2 Hes
E
25 KRS my ]
e <n ey
3 == R T
YEARLY
Lt 25 s
G153

19

@ ) IDIIELSIE]L

BZHIP LIQUID-COOLED

, DYJEETET p)” )

b ;
@ TR ROPWAL CPERATING SOKTCHE, ACE
ROLLERS I FEATIONI BOWN PO 91}
GO0 OERRCE.
TN BT
W)

FON HAXTHUM FLOTARLOrsMAYRE
TR LOMER, W UATar T A bR

30 (AT N w32
N @ O Es

SUHIP LIQUID-COOLED

N

AWARNING ]

DONOT OPERATE Y THOUT
DISCHARGE DEFLECTOR. ENTIRE
GRASS COLLECTION SYSTEM, CR
MULGH KITINPLACE. DONOT

22


johnssj
Rectangle


johnssj
Rectangle



27 HP DIESEL ELECTRICAL GROUP

Ref. Oty. " Ref. Qty.
No. | Part No. Description Reqg'd No. | Part No. Description Req'd.
1 |1-543792  Wingnut, nyloc ..., 2 28 }1-633782  Switch, tilf .ovovereerre v 1
2 |[103-1311-03Holddown, battery............... 1 29 [103-1159 Cable, battery ground (-}.... 1
3 |103-1312 Bolt, battery holddown ........ 2 30= |103-1160  Cable, starter(+) winsulators. 1
4 11-643178 Insulafor, alternator (+)....... 1 3t (322-3 Screw, 5/16-18 X% ..o 2
5 [103-1340 Insulator, battery terminal ... 1 32 |32128-20  Nut, 5/16-18 whizlock ......... 2
6% Battery, 12V SAE post ........ 1 33® |Briggs & Stratton P/N 820373
7 |3290-500 Screw, #10-24 x5/8............ 12 Module, pre-heat timer ....... 1
8 |100-6186 Module, seatdslay.............. 1 34 {103-1349 Cable, engine ground {-) .... 1
9 13296-2 Nut, #10-24 Nyloc............... 8 35 |3296-42 Nut, %-20 Nyloc......ccoeeniee. 2
10 11-513051  Switch, drive lever N.O. ...... 2 36 [32144-70 Screw, 5/16-18 x % taptite.. 1
11 {1-833181 Plate, tapped......cccconeeneuen. 3 37 {1-643275 Relay, 12V..ccveci e, 4
12 |1-643267 Indicator, red LED............... 1 38 |1-816001 Fuse, 20 amMp .ccccvveceeceernnene 1
13 |1-513374  Meter, engine hours............ 1 39 [103-1368 Fuse,40amp ....cccceeveenenen 1
14 |103-2106  Key, Exmark logo................ 1 40 |1-513762  Clip, loom .50 ..ccccevveevvrernenee 1
1-603511  Key, ignition .....ccccvevvvnnen, 1 41 11-643037 Guage, Voltmeter ............... 1
150 [103-0949  Sender, temperature 1/8 NPT 1 42 |1-643021 Guage, Temperature.......... 1
16 |103-0488  Nut, ignition...........ccovureremnne 1 43 [1-303335 Plastic tie {medium)............ 12
17 [103-0206  Switch, ignition w/ keys....... 1 44 [103-1227 Wiring harness, seat .......... 1
18 |1-633673  Switch, PTO....ccooc e 1 45 [103-0205  Alarm, dual fone ......ccccceen. 1
19 {103-1320 Indicator, amber LED.......... 1 46 |33113-020 Screw, MBxt x 20mm......... 1
20 (1-633396 Clip, loom .89......occevvrurnee, 5 47 |1-603727  Clip, loom .50 .cccoeermrereene. 1
21 |1-833111  Switch, brake N.OJ/N.C....... 1 48 |3256-14 Washer, #10 SAE........oo..e. 2
22 [103-1420 Insulator, starter (+) ............ 1 49 11-803071  Screw, #10-24 x 1/2 .....e.v.. 2
23 132128-33  Nut, ¥%-20 whizlock ............. 1 50 |33023-00 Nut, MB Nyloc..........ccceuenee. 1
24 |3256-22 Washer, 2 SAE......co.c...... 2 51 |323-6 Screw,3/8-16 x 1 ooveeceee 1
25 1321-4 Screw, Y20 X %o 3 52 13256-24 Washer, Flat SAE 3/8......... 1
26 (1-643115  Plastic tie {large}......cceue.. 1 53 [3290-357  Nut,whizlock 3/8-16............ 1
27+ 1 103-3296 _ Harness, wiring................... 1

+ Use dielectric grease on all wiring harness connectors.

"y 12 Volt battery, BCI group size 26, 550 cca. For warranty and/or direct replacement contact
Douglas Battery at 1-800-DOUGLAS,

® Refer to Engine Owner's Manual.

* Starter Cable includes insulators 103-1340 & 103-1420.

O Use Teflon pipe sealant on pipe threads on temperature sending unit.

23


johnssj
Rectangle


johnssj
Rectangle



27 HP DIESEL ELECTRICAL GROUP

L HALWVLS
L L

44
f ¥
_ mm/@ o
N.v\mv szo(mm
HOLNTO ANNOHD
0. 0 0.
62 T

£

€5 \ .
-I—I i

24


johnssj
Rectangle


johnssj
Rectangle



27 HP DIESEL WIRE HARNESS DIAGRAM

AV AV LYV
$313W1T0A mmzwmmmwzmm anll VIS o _____M_‘._u 314130

o
‘l J h AL N W LV V. R
Y HYSS¥ EERET SEE EES8  BEEUSE SSE
o Wu_ Wmmmmw WW m&nm_nlu. B%G = &id ﬁmﬂmm% mumum
| L_T]] (% i 2 ux suEEg| |3
| A0 LI
mmmwwm So—— A0 THA n_b n__
[
ODIN3T0S 4 @——N3RT X0 ey
———— N33 ]
g 1
34 @ % ENTE
dWy 02 e : T
En
1A
e
(1) ANILLYE @lmam
H NI 0LNDD
sy @Hﬁ_w _sza R waniow i
duv Op Y EER] .:JUH@ 0AINT]

— e L NOILOK Ha

ATBANT
LR VY

A3
13701% o | s
T fid
(DLd)

HILMT] wwmm,.a —Hm.uzﬁ_
BB @|»m 1 _

S8
——— T30
—_— AV AT
HAS Qe : — - eI LIAS
o NOITLIND]
o3
AN AT
OnNOED oalwvajm L 3w
e —— NV
IM_“H,M I NIRA
hETEl
olicH
HH
-
1 ,_L v :_L & 55 IS o
W £ § @8 9% wu @ w © o . ] o, Ly EITBA——ed 0
= 23358 F Sgge= &g o= 583 = £ Sgaal ] AWAVE—aD Hllvavdis
; g 33 2287 2§ 2% 4L 4453 55 £ SEea, g ,
2 da PE Fzadux T TH ¥ EdE 2= & ==
! w % % 5
FANSS3ad 322N AY13d A H01YNAALTY HILIAS INANT ITOTW  0Y¥INDD 300K

11 JNSS3ad 10 SLYNMELY [NEVAREN AvEn 1v3s AV1I0 L¥3S

25

CONNECTORS VIEWED FROM WIRE END

NOTE


johnssj
Rectangle


johnssj
Rectangle



27 HP DIESEL ELECTRICAL LOGIC SCHEMATIC

A3 AV
Idvis O A0

311 . f
T A0 / ADIVEVIIS
) 9 FILvA BN (OAEJINNED 1)
_ _I__ _mr g _|_ DNESSOAT S34IA
ooy ddil o muunmmm: EEanEEE ERouug R_.__W,_
= 2 = == = s —
= & EEEE mammmm ERamedd mmwww mmw
M _ o i By 2 BEHES = 31I3H0T $3414
e 778 i
A 5 :
T _ GWINT A0 HEIA NADHS
EEE .
Ed N/
133N N 5
—— K330 "0 5
(IR , A2 | s
e ua N33 A 130k L
05 8 17 .
3904 CLND St
oY 02 —— NOIEISOd 007 VI3 1
3 nEd 1 SHIATT MINDD HEIA NS
330 :l_@ vl 10 B
(10 A2 0 e IvE——g O . —H
me_ N30 Wy -
I8 11 fo-y HLNDS
2 LAl el Y T, 1y
3304
eV O (NI HILIAS} OIVINISIO
-

Lo

G1d Hi1A NAGHS
HILIAS

bl | AW N ———————
L1Ro; LA N

{01d; L i) ‘ —— ¥, g [W5] "
HIAT AN S —— o o |4
wan| Lawe | ol NI
AT el =% Kl
. FMEEMLI “ B 1§ NDLLINOT
REIEIE AN BN N — C et
uuq,@sjwu [T ll L
-3V I8/ADTIEA ¢
= FNRD
== NV18
oo T [0
8
L
HILIAS
JaNSS3ud Mg v A THIMSEL
110 [ _
[ T m X ¥ THIKEL
lem w38 x| |5 ! w g
#7dd = g ww g E d W L. (03)
z & g Y T L A i Wy AIB/A0TTIA
S5Es Sips A S gs" 535 z = & A TRV E (a) i 8 WL
Eg g5 2954 . 5 8 o843 =5 55 AIVIYS
Zoed e} E 2 oEE =2 S5 BE 5 WHIKAL
1 L. 1 TANIHEL

[E5TH

m & R Y 1007 FOLTAS A

[RULN": ] [

ik

W e ITO0N
CErll PASSR 10 LIALE Y 1¥35 NI R0LV330 HLIA BAHS A0 1935

=

26


johnssj
Rectangle


johnssj
Rectangle



31 HP GAS ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. | | No. | Part No. Description Req'd.
1 11-543792  Wingnut, nYloc....cc.oevveeene. 2 27 1103-1159 Cable, battery ground {-}.... 1
2 |103-1311-03Holddown, battery.............. 1 28+ |1103-1180  Cable, starter(+) whnsulators. 1
3 [103-1312  Bolt, battery holddown......... 2 29 |32144-70 Screw, 5/16-18 x % taptite . 1
4 1103-1340 Insulator, battery terminal... 1 30 {103-13492 Cable, engine ground (-}.... 1
5% Battery, 12V SAE post........ 1 31 [1-803727 Clip, loom .50 oo 1
6 |3290-500 Screw, #10-24 x 5/8............ 12 32 |33113-020 Screw, Méx1 x 20mm ....... 1
7 {100-6186 Module, seat delay.............. 1 33 |1-633782  Switch, tht .., 1
8 |3296-2 Nut, #10-24 nyloc................ 7 34 [1-513762 Clip, loom .50 ....cccoervecrenn. 1
9 |1-633181 Plate, tapped ....cccceervvemvennne 3 35 |103-1368 Fuse, 40 amp...cccevirencecncns 1
10 |1-513051  Switch, drive lever N.O. ..... 2 36 [1-816001 Fuse, 20 @amp ..c.cccvvieeruernne 1
11 |1-513374 Meter, engine hours............ 1 37 16843275 Relay, 12V, 3
12 [103-2106 Key, Exmark logo ........c.o.... 1 38 [3296-42 Nut, %-20 nyloc ... 3

1-603511  Key, gnition ....cceevcceieeeeen, 1 39 |Briggs & Stratton P/N 825273

130 |103-0949  Sender, temperature 1/8 NPT 1 Module, ignition processor. 1
14 {103-0488  Nut, ignition........c.c.oeceveeenen, 1 40 [321-6 Screw, ¥4-20X 1 ..o 2
15 |103-0206 Switch, ignition wf keys....... 1 41 [103-1227 Wiring harness, seat........... 1
16 [1-633673  Switch, PTO..ccccocverireenen, 1 42 11030205 Alarm, duatfone.......ccevevrm 1
17 [1-633396 Clip, loom .69.........cccvvevreeees 6 43 |1-643178 Insulator, alternator(+)........ 1
18 11-833111  Switch, brake N.O/N.C. ... 1 44 (103-1420  Insulator, starter(+}............. 1
19 |32128-33  Nut, %4-20 whizlock ............. 1 45 |1-643037 Guage, Voltmeter............... 1
20 [3256-22 Washer, ¥4 SAE ... 4 46 11-643021 Guage, Temperature.......... 1
21 (3214 Screw, V20X % e, 2 47 |3256-14 Washer, #10 SAE ............. 2
22 11-643115  Plastic tie (large)........c....... 1 48 |33023-00 Nut, M6 Nyloc.......cccvneee.. 1
23 |32128-20  Nut, 5/16-18 whizlock ......... 2 49 11-803071 Screw, #10-24x1/2 ........... 1
24 1322-3 Screw, 5/16-18 x 3/4........... 2 50 [323-6 Screw,3/8-16 X 1 cvveviveernne 1
25 11-303335 Plastic tie (medium)............ 15 51 |3256-24 Washer, Flat SAE 3/8 ........ 1
26+ [103-3297 Harness,wiring........c...eeve. 1 52 13280-357 Nut,whizlock 3/8-16............ 1

+ Use dielectric grease on all wiring harness connectors.

% 12 Volt battery, BCI group size 26, 550 cca. For warranty and/or direct repiacement contact
Douglas Battery at 1-800-DOUGLAS.

® Refer to Engine Cwner's Manual.

= Starter Cable includes insulators 103-1340 & 103-1420.

0O Use Teflon pipe sealant on pipe threads on temperature sending unit.

27


johnssj
Rectangle


johnssj
Rectangle



31 HP GAS ELECTRICAL GROUP

Ww
\mw mE;&m
(A% 1anovug

HO. _.3.._0 GNNOYD

28


johnssj
Rectangle


johnssj
Rectangle



31 HP GAS WIRE HARNESS DIAGRAM

(L) JURER AY T3
gD D) 19v13 ddid Tl
BIETREY i =
YMIMA FNLYSIcHIL @W& _ o
ﬂ m _\ [w) Lv
gl ¥ <ag R
sgp ¢ 2 P98 E°°S898 g2 DU
—3A3¥78/31 TH 2@ % @ B EEazsy Exx T a2a Thl MM MY
N 310 ; _ : L—n330 >0
 Jseses —H3
BRI 0 NIRRT LT _H.“E._m 1 Tvam
AT | 8 L7
NOTLTNOT 03731 1HA na
@1%@ ML THA—— 131014
3L1HK
137014 LNITHT A T0aIND]
o o om0
b mwm_zqmm
Wi DaTla%zq% EERAN 08 IND3
34/ 3L1HA P
Ival e L _LEI@ NOILOW H
Ob— -
24 W) Esovin—— e
Clma———3{ THi 137014
b — mm HILTAS
ER Jma0 TV 0 Uld
= 308 /TN v
Hlid ST IAAL T _H
B[4 SN d JONYY
A0LFNGY] B hITN0 0 0NN
. SV TEZH0 1A HILIAS
ENIEI 03 iF NOILINDT
diy 02 |2 AN HDTT3A
H_ NYE
03 INVD
(+) s3ilve m—t _\ T
_Im_wuu ﬁ
43n4 03 i.im_uz&ﬁ_
dWy OF 03 IONVED et i e
1 v ACH
_ — U [ L
2 = = 5 T = =< ERE == =
- gE 3 g F 2 &% Iz | g¢ 3 _ e
s £ 38 5§ L 5§ saslisiis2z| 3 L 2 gues
2 3 == 3 2 23 mmmwwmmmmmmm 1 B 3d-sEE
e zw_ WIS O &wa 7 iy VIS HOLIRS E%mmgz
L EH il Avid PRIZAVES i yas 0RINDD 300K

NOTE:

CONNECTORS VIEWED FROM WIRE END

29


johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROL LEVERS

AV AV
e dHlld 1304

{0FL33NNDD 10N)
{0ld} 4313 -
m_z__ammu HHIT 3 1104 | WO @ ONISSOND SIHIA

i

= * uazww 0 o

N3O 0 -1 . o ﬂr _ V_h

aEn o————— | Faa 25g 0= 4 YUSSE BRLUL S By = o4h 01 0D S3818

AW/ HR———— TT @ % EEFFE SS9 m E SR DIVINI DIED HLLA NADHS —

ZES % %
e 11 T &
3000 NI 17 T ﬂ _ :
; NGB 0y
 ASST0 ——NIR A0

D LTNE M\ AL Aoy ks
i JHA—————— SE v
[ETE1] |1 E—— o
131014 o (1IN0 STYONVH)
NOLLTSO4 4007 TWLNaN N]

KR A N 30 .
N . 0NN SHIATT IHILNOT HEEA NROWS
LS ﬁ_wm\wm_;_ _Hé& thm NOT10H H
N
3

L)

M‘iﬂmmzﬁmi 330 1
IN__ W J0NvED g 13 . M_ INGY
S L o i Y

JLIHR

N
£ 183 A m.c
E WS INI HILIAS) 030VONIS0
_._.._:_‘_.m\\\\l Otd HIIW KAOHS

.n_ﬁn_ AN B —————— ! L
REL Il

T —— N3RS 4 B [ () [
334 03 vl o & o
oY B2 BmH_ AOTTA il

30M -
033 lmuzému B “ o

HLIAS
NOELIND]

0 214) .am:{mlTﬁEm L
H_ oveanTE— |

BN (E=hd
dhy CF 33
- 3oV
NG 3313 ERLLIERE
AVE b3l
¥ WNIWEIL

= 0O e 4 > 3

LRI

rﬁc M N_ w5 Kl,_vu W fa =] b} )
5| = i s 3 33 A m
s X o7 @ @o& B @T _ H L
W M M R M M 5 B85 Do mwﬂww ™ = s ne @ @ 0 W3
= = = = @2 4 O 2YY YYs ddo = 5 =) 2% . ==
S pu] % & 2= ¥ 8L =S5 2o EEE B Ed =4 3= EF
I_! F i Jmu Juk S WNINL —
S0 [FOLIAS = _L_ J JETI
3l | penssdad GRS 5 8 R/
0 s ER1]
1117138 4 21907 HOLTHS A3X
JTIO0H
HI206 M A 15

Ol T L¥35 NI d0EVH3dD HITA NKOHS

0


johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROL LEVERS
38

Ref. Qty. Ref. Qty.
No. |[Part No. Description Reg'd No. | Part No. Description Req'd.
1 1-303105  Yoke..ocioiciecirrvccerrcienns 2 21 13236 Screw, 3/8-16 X 1 ..ccceveiens 4
2 [103-2913 Damper......occcvveveevvicrens 2 22 1323-9 Screw, 3/8-16 x13/4 ......... 8
3 |1-543017 Balljoint (RH)...cceecrereneee 2 230 |1-803022  Set screw, 516 x 5/8.......... 2
4 1-603735  Bushing,nylon ........cccecvnee 2 24 13295-39 Nut, nyloc 3/8-16 ................ 6
5 |1-603737 Bolt, (neutral return)............ 2 25 [3219-2 Nut, 5/16-24.......ccovvecvevrenns 8
6 |1-603807  Spring, (neutral return)........ 2 26 |1-804524  Nut, 5/16-24 LH........coon...... 3
7 1-633102 Bearing,flanged................... 4 27 {3220-2 Nut, jam 5/16-24................. 2
8= |103-0631 LH Lever/Grip asm ............. 1 28 |3256-2 Washer, 1/4 ....cccovrevrvnrnnnnn. 2
103-0409-03 Handle,motion control (LH) 1 29 [322-14 Screw, B{16-18x3 ............. 1
9 1103-0632 RH Lever/Grip asm............. 1 30 322412 Screw, 5[16-18x2 1/2....... 1
103-0410-03 Handle, motion control (RH) 1 31 |3290-357  Nui, whizlock 3/8-16........... 8
10 {103-0062 Bracket, motion control (LH) 1 32 {32725 Pin, cotter 3/32 x 1/2 .......... 2
11 |103-0199  Bracket, motion contral (RH) 1 33 |{1-808280  Pin, clevis 516 X 1....cce..... 2
12 1103-0918 Link, hydro connecting (RH) 1 34 |3296-29 Nut, nyloc 5/16-18 .............. 4
13 |103-3065 Link, hydro connecting (LH) 1 35 [103-0057  Spacer, hyd contral (RH).... 1
14 11-633152  Ball joint (LH) ..ccvvvevvecrernnnen. 2 36 |103-0194-03 Arm, pump control............ 2
15 |103-0407 Arm, control shaft ............... 2 37 |103-1361  Spacer, hyd control (LH)..... 1
16 |98-5975  Washer, disc spring 3/8 ..... 4 38 11-633257  Grip, motion control handle 2
17 |1-403180 Screw, 5/16-18 x 1 3/8(gm) 4 39 |103-3060 Knob, tracking ....c.ococoneee 1
18 |32128-20  Nut, 5/16-18.....ccceeivvreernne 12 40 |1-323245  Spring, compression........... 2
19 [322-6 Screw, 5/16-18x 1 1/4........ 2 41 [103-3062  Asm, tracking rod linkage... 1
20 13234 Screw, 3/8-16 x3/4............. 8

* Not lllustrated.
Exmark black touch up spray paint - gloss black
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5m| tube) on seiscrews

31



johnssj
Rectangle


johnssj
Rectangle



| NOTES

32


johnssj
Rectangle


johnssj
Rectangle



NOTES

33


johnssj
Rectangle


johnssj
Rectangle



SERVICE RECORD

Date

Description of Work Done

Service Done By

34



johnssj
Rectangle


johnssj
Rectangle



© 2000 - 2003

EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX 808
BEATRICE, NE 68310

ALL RIGHTS RESERVED

SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z®
LAZER Z° HP
LAZER Z° XP
LAZER Z° CY

TURF RANGER®
TURF TRACER®
TURF TRACER® HP

| VIKING HYDRO
METRO®
METRO® HP
SELF STEERING SULKY
ULTRA VAC™
ULTRA VAC™ QDS
© GRASS CATCHER

MICRO-MULCH "™ ACCESSORY

PART NO. 103-2984 Rev. B
{402) 223-6300

FAX (402) 223-5489 @ E]:kz
PRINTED IN U.S.A, @

MFG. CO. INC.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 
	watermark28: 
	watermark29: 
	watermark30: 
	watermark31: 
	watermark32: 
	watermark33: 
	watermark34: 
	watermark35: 


